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Constipation	Management	Protocol	for	Clozapine	Treated	Patients		
(or	Others	on	Severely	Constipating	Medications)	

Background:  Clozapine treated patients are at significant risk for ileus primarily due to its potent anticholinergic 
properties.1 While the average colonic transit time (CTT) in adults is 24 hours, for clozapine treated 
patients not on laxatives the median CTT is over 4 times longer (110 hours).2 Even with use of maximal 
doses of each of the 3 common classes of laxatives (docusate; osmotic; stimulant) the median CTT remains 
elevated at 62 hours.2 Below are evidenced based recommendations for managing this serious problem: 
 
1. Nonpharmacological Interventions 3-5 

a. Encourage physical activity. Being sedentary promotes constipation. Daily moderate exercise, e.g. walking 
for 20 minutes, has shown the greatest benefit. 

b. Encourage adequate fluid intake. Dehydration increases water resorption from the bowel, thereby 
hardening stool further. This is especially important during hot summer months. 

c. Encourage intake of fruits and vegetables, as adequate dietary fiber promotes bowel regularity. 

d. Encourage patients to report any substantial changes in bowel habits, stool consistency or color, blood in 
the stool, or development of straining, incomplete evacuation, or hard stools. 
 
2. Minimize Medication Related Causes of Constipation 6-11 

a. Where feasible, minimize or discontinue anticholinergic medications, as they prolong transit time, promote 
drying of stool, and increase risks of constipation, fecal impaction, or bowel obstruction. This includes 
antiparkinsonians (e.g. benztropine, diphenhydramine, trihexyphenidyl), and nonpsychiatric medications (e.g. 
oxybutynin, tolterodine, darifenacin, solifenacin, trospium, glycopyrrolate). The use of anticholinergic agents 
with clozapine doubles the ileus risk. 

b. DO NOT USE bulk laxatives (psyllium). When slowed transit times are present they may add to 
constipation mass, risk of fecal impaction and bowel obstruction. 

c. Iron and opioids: If the patient is not iron deficient or suffering from iron-deficiency anemia, avoid use of 
iron supplements as they promote constipation. In those with anemia consider holding iron during the initial 4-6 
weeks of clozapine titration, and then add back slowly with careful monitoring of bowel habits. Opioids as much 
as possible should be stopped prior to clozapine initiation as these agents are profoundly constipating. 

d. Other medications associated with constipation include antiepileptics, diuretics, calcium channel blockers, 
cholinolytics, and serotonin antagonists (e.g. antiemetics). The effects of these agents is not as great as for 
anticholinergics, iron or opioids, but removal or modifying medications where possible may lessen the severity 
of constipation.  
   
3. PRN Recommended Bowel Regimen 12-14 

Treatment 
Step Treatment Intervention 

Step 1 
Applies to anyone with a constipation history or who is started on potentially constipating 
medications. Give docusate 250 mg BID at the beginning of treatment (e.g. when starting 
clozapine), with rescue PRN medication (e.g. magnesium citrate 150 ml or magnesium hydroxide 
30 ml q two days PRN lack of bowel movement). 

Step 2 
If step 1 isn’t adequate, then add one osmotic laxative, e.g. polyethylene glycol 17 gms qam or 
lactulose 30 ml BID. Polyethylene glycol 3350 (Miralax) is generally superior to lactulose. 
(Lactulose is reserved for the treatment of hyperammonemia.) 

Step 3 
If steps 1 and 2 aren’t adequate to alleviate constipation, then add one stimulant laxative. Options 
include sennosides starting at 17.2 mg qhs (max 34.4 mg BID) or bisacodyl starting at 5 mg qhs 
(max 30 mg per day).        

Step 4 
If steps 1-3 fail to adequately control constipation, then add one secretogogue (see Table 1). If 
the secretory laxative is effective, it may be possible to taper off the stimulant laxative and then 
the osmotic laxative. 
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Table 1. Basic Info on Intestinal Secretogogues 15-20 
 

Name Mechanism Starting Dose Max Dose Comments 

Lubiprostone 
(Amitiza®) 

Prostaglandin E1 
analog 8 mcg BID 24 mcg BID 

Give with food and water.   
No drug interactions. 
(Adverse effects can include nausea, 
abdominal pain, distention, diarrhea, 
dehydration, and rectal bleeding. 

Linaclotide 
(Linzess®) 

Guanylate 
cyclase-C agonist 145 mcg qD 290 mcg qD 

Give > 30 min before 1st meal. 
No drug interactions. 
(Adverse effects can include diarrhea, 
dehydration, hypokalemia, and rectal 
bleeding.) 

Plecanatide 
(Trulance®) 

Guanylate 
cyclase-C agonist 3 mg qD 3 mg qD 

No drug interactions. 
(Adverse effects can include diarrhea, 
dehydration, hypokalemia, and rectal 
bleeding.) 

Prucalopride 
(Motegrity®) 5HT4 agonist 2 mg qD 2 mg qD 

No drug interactions.  
(Adverse effects can include headache, 
abdominal pain, nausea, diarrhea, abdominal 
distention, dizziness. Monitor for worsening 
depressive symptoms or emergence of 
suicidal thoughts/behavior.) 

All the secretory laxatives cost about $400 per month of treatment. 
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